
   

 

 

 

 
 

ADDENDUM 1 
DATE:  March 02, 2026 

 

Contract: 26-D-00019 Water Production Master Plan 

Submitters on the above referenced project are hereby notified that the following addendum is made to 
the RFQ.  Any submissions shall conform to this notice. 
 
 
Item 1 - Attached is a copy of the Pre-Submission meeting Sign-In sheet. Attendance was not mandatory. 
 
Item 2 -  Attached are reports regarding the City’s S.I.X. program for reference purposes. 
 
 
 
 
All other provisions of this RFQ not in conflict with this Addendum shall remain in full force and effect.  
Questions are to be e-mailed to ContractAdministration@tampagov.net. 
 

 
 

Jim Greiner 
Jim Greiner, P.E., Contract Management Supervisor 
[...]
overall power costs for the DLTWTF if a SIX® pre-treatment system is added are anticipated to be 
minimal. Black & Veatch’s review of the pilot testing results indicates that the estimated operational cost 
savings are reasonable and consistent with expectations based on our industry experience with 
operational costs associated with facilities that use similar treatment processes and chemicals. It is 
recommended that all anticipated O&M cost impacts, including but not limited to chemicals, power, labor, 
sludge handling, and waste brine disposal be further defined and evaluated by TWT as part of the next 
phases of project development and design.

Assessment of Risks and Associated Risk Mitigation and Management Strategies
Making treatment process improvements at an existing water facility always involves some risks. Black & 
Veatch independently completed a risk assessment of the concept of adding the SIX® process at 
DLTWTF to identify key risks. Black & Veatch also reviewed the pilot study report and other information 
provided by the City to assess if and how each of the risks are being mitigated or managed. A summary 
of some of the key risks that were identified and evaluated is provided below. 

1. Potential for uncertainties in performance due to SIX® being a less established treatment 
technology compared to conventional processes. The City and TWT have focused a lot of efforts 
to date to mitigate and manage this risk, as noted below:

a. Significant pilot testing efforts have been completed to evaluate the performance of SIX® 
as a pretreatment process at DLTWTF. The results of the pilot testing indicate a high 
likelihood of achieving the key water treatment performance benefits and the City’s goals 
for improving finished water quality.

b. The City has proposed the use of performance guarantees from the supplier of the SIX® 
technology and equipment to provide additional assurances related to achieving the 
expected performance and efficiency during the operations phase (e.g., capacity, power 
use, potential resin loss, chemical use, etc.). 

2. Risks of variance from the current capital and operations cost estimates based on the current 
planning level stage of the SIX® improvement project and significant fluctuations and inflation in 
costs that have been occurring in the construction market over the past five years. 

a. While Black & Veatch’s review of the estimated budgetary capital and annual operating 
cost information from the pilot study report indicate that the values appear to be 
consistent with expectations based on the current level of project development, it is 



City of Tampa, FL | DLTWTF Suspended Ion Exchange (SIX®) Treatment Process - Independent Review

BLACK & VEATCH | Executive Summary ES-4

recommended that the City and TWT continue to further refine the cost estimates as the 
project advances into the preliminary and detailed design phases. 

b. The proposed use of the progressive design-build delivery method should provide the City 
with more cost certainty earlier in the design phase (compared to using a traditional 
design-bid-build method) and also improve the value engineering process during the 
design phase.

c. Further assessment may determine the ability to optimize the size and capacity of the 
SIX® system and associated deep injection well system to support reducing the capital 
costs without significant impacts to the reliability and benefits provided from the SIX® 
treatment process.

Based on the review of the pilot study results and additional information gathered as part of the 
independent review performed by Black & Veatch, it appears that the City and TWT have done a diligent 
job of proactively identifying risks and have either completed or are continuing with efforts to mitigate 
and manage the potential risks associated with the addition of the SIX® process at DLTWTF. 

Conclusion and Recommendations
The addition of SIX® as a pretreatment process at the DLTWTF presents advantages in water quality and 
operational efficiency, aligning with the City's long-term treatment and expansion goals, including 
achieving a finished water quality of TOC < 2.0 mg/L. The multi-year history of the City and TWT 
evaluating and piloting this option, coupled with the results of Black & Veatch’s independent review, 
indicate that there is a high probability in achieving the target treatment performance, finished water 
quality, and operational efficiency benefits that the City would expect if the SIX® process is added at 
DLTWTF. Furthermore, this independent review provides an additional opinion that SIX® is an appropriate 
solution for the DLTWTF based on the City’s key goals for achieving enhanced finished water quality and 
supporting the current 20 mgd treatment capacity expansion project. 

If the City continues to move forward with plans to incorporate the SIX® process at DLTWTF, it is 
recommended that the City continue with its efforts to refine design details, along with updating cost 
estimates and risk mitigation plans to support informed decision making at the key decision milestones 
as the preliminary and detailed design phases progress. 



City of Tampa, FL | DLTWTF Suspended Ion Exchange (SIX®) Treatment Process - Independent Review

BLACK & VEATCH | SIX® Project Introduction 1-1

1.0 SIX® Project Introduction
As part of the master plan for the DLTWTF, the City identified ion exchange as a promising technology for 
supporting the City’s goals of increasing DLTWTF capacity, improving water quality, and optimizing both 
capital and O&M costs. From November 2020 through October 2021, a 50 gallon per minute (gpm) pilot 
plant was operated to evaluate adding SIX® as a pretreatment process at the existing DLTWTF. This study 
was conducted by the TWT, consisting of Garney/Wharton-Smith Joint Venture with Carollo as the Lead 
Engineer. The findings were documented in the SIX® Pilot Report dated February 2022 (Carollo Engineers, 
Inc.). 

1.1 Background 
The pilot study aimed to represent a possible future, upgraded treatment train with SIX® to aid in the 
removal of organics from the source water. Additional organics removal not only improves water quality, 
but also improves the efficiency of downstream treatment processes, and reduces the expansion 
infrastructure needs of conventional treatment processes. The existing DLTWTF, the SIX®, and the pilot 
treatment train are described herein. 

1.1.1 Description of Existing DLTWTF
Currently, DLTWTF is a surface water treatment plant that produces an average of 77.1 mgd of potable 
water, serving a population of 739,910 across 142,393 service locations. The primary water source for 
DLTWTF is the Hillsborough River, with the Tampa Bypass Canal Middle Pool as a secondary source. The 
facility also utilizes an aquifer storage and recovery (ASR) system to store treated water during high river 
flow periods and recover it during low flow periods.

The existing DLTWTF treatment process includes coagulation, flocculation, sedimentation, ozonation, 
biofiltration, and disinfection. Water from the Hillsborough River is initially screened to remove debris and 
then pumped to four conventional treatment trains (Trains 5 through 8) for coagulation, flocculation, and 
sedimentation, handling 70 to 80 percent of the plant flow. The remaining flow is treated using Actiflo® in 
Trains 1 and 2. Both systems use ferric sulfate as a coagulant and sulfuric acid for pH adjustment. After 
sedimentation, lime and caustic soda are added for further pH and alkalinity adjustment before ozonation 
for primary disinfection. The water then undergoes biological activated filtration (BAF) using sand and 
granular activated carbon (GAC) media, followed by chloramine formation for secondary disinfection. The 
treated water is stored in clearwells before distribution. Sludge and filter washwater are thickened on-site, 
the supernatant and belt press filtrate are recycled back to the head of the plant, and thickened residuals 
are sent off-site for further processing and dewatering.

During the development of the master plan in 2018, Black & Veatch, as part of the Transmission and 
Distribution System Master Plan for the City, determined that the DLTWTF will need to meet a maximum 
day demand of 134 mgd by 2032. This day demand  indicated the necessity to expand the DLTWTF's 
process capacity to 140 mgd (i.e., raw water flow) in the near future to accommodate both consumer and 
in-plant water demands. The TWT and Jacobs are currently constructing upgrades to the DLTWTF to 
increase the capacity from 120 mgd to 140 mgd. The expansion includes the following: High Service 
Pump Station (HSPS) Upgrades and Expansion, Intake Improvements and Raw Water Pump Station 
Upgrades, Ozone Improvements, Chemical Systems Improvements, Sitewide Electrical Improvements, 
and Filter Improvements. If SIX® is added, it will be located downstream of raw water screening and 
upstream of coagulation with a proposed process (i.e., raw water flow) capacity of 140 mgd. 



City of Tampa, FL | DLTWTF Suspended Ion Exchange (SIX®) Treatment Process - Independent Review

BLACK & VEATCH | SIX® Project Introduction 1-2

1.1.2 Description of SIX®

The SIX® process was developed by equipment vendor PWNT in the Netherlands (and the information 
presented in this section is courtesy of PWNT) to treat surface waters with anion exchange for TOC 
removal. For projects in North America, all PWNT technology will be manufactured at the Nijhuis 
Americas headquarters in Knoxville, Tennessee. The technology design and implementation will be 
supported by the Americas team and the PWNT team.

Figure 1 shows a rendering of the process equipment, and Figure 2 and Figure 3 show the full-scale 
installation regeneration vessel and plate settlers, respectively, at the Andijk III water treatment plant 
which is owned and operated by  PWN, the drinking water company in the North Holland province of the 
Netherlands. 

Figure 1 SIX® Process (includes contacting with air mixing, resin removal by Lamella plate settling, and 
resin regeneration)



City of Tampa, FL | DLTWTF Suspended Ion Exchange (SIX®) Treatment Process - Independent Review

BLACK & VEATCH | SIX® Project Introduction 1-3

Figure 2 Full-Scale Installation Regeneration Vessel

Figure 3 Full-Scale Installation Lamella Plate Settlers



City of Tampa, FL | DLTWTF Suspended Ion Exchange (SIX®) Treatment Process - Independent Review

BLACK & VEATCH | SIX® Project Introduction 1-4

The philosophy of the SIX® process is based on a plug flow reactor followed by a specially designed 
Lamella settler for sedimentation of resin. The settled resin is then completely regenerated and re-used. 
This continuous adsorption process has been modeled and operates under stable kinetics. A simplified 
process flow diagram is shown on Figure 4.

Figure 4 Process Flow Diagram for SIX®

1.1.2.1 SIX® Contactors  
Water is delivered into the SIX® contactors, which are usually tall concrete tanks, with five compartments 
per contactor. The raw water is dosed with resin immediately upstream of the contactors via a resin 
dosing injector. Raw water (which is typically pre-screened to remove large debris), process water, or 
treated water are typically used as the resin carrier water through the resin dosing injector. It is advised to 
check with the resin supplier to determine if chlorinated or chloraminated treated water can be used as 
carrier water. 

The amount of resin dosed per cubic meter (m³) of raw water is a process variable that must be 
determined for a specific water to be treated, and this dose can be adjusted to treat the seasonal 
changes in source water quality. The resin dose is a function of the feedwater quality (e.g., dissolved 
organic carbon [DOC], as the target compound to be removed) and the desired SIX®-treated water quality 
(e.g., the DOC entering the downstream process). 

Typically, bench-scale or pilot testing is performed to identify the required resin concentration and 
contact time. While in the contactors, the resin adsorbs the target compound from the water. In addition, 
other anions (e.g., bicarbonate, nitrate, sulphate) that are present in the feedwater are adsorbed, and the 
types of adsorbed ions depend on the resin being used.

Feedwater with the added resin passes through five mixed contactor chambers in series. Each of the 
contactors acts as a 100 percent mixed system. The total volume of the contactors is typically selected 
on the basis of the desired contact time (e.g., 30 minutes) between water and resin, at average or 
maximum capacity; thus the size of contactors varies for each project. The height of the contactors is 
also site-specific and depends on the overall plant hydraulics as well as SIX® process design 
requirements.

Mixing in each contactor chamber is by air, which enters the contactors via air distributors that are 
located at the bottom of each chamber. The air is brought into the system with an oil free blower or air 
compressor. The air feed system will operate continuously, provided that the treatment train is in 
operation. 



City of Tampa, FL | DLTWTF Suspended Ion Exchange (SIX®) Treatment Process - Independent Review

BLACK & VEATCH | SIX® Project Introduction 1-5

The purpose of air mixing is two-tiered to: 

 Optimize the contact between the water and resin for DOC absorption, and 

 Keep the resin in suspension. 

The performance of the resin for removing a target compound is monitored by on-line analyzers when 
possible, or by frequent manual samples. For example, for resins targeting the removal of DOC, removal is 
typically tracked by means of the ultraviolet (UV) transmission (at 254 nanometers) measurement in the 
treated flow. By comparing the UV transmission after the SIX® with the raw water UV transmission, the 
DOC removal efficiency can be estimated, because DOC and UV usually correlate well for individual 
source waters. 

1.1.2.2 Lamella Separator  
After the SIX® contactors, the resin is separated from the treated water by means of sedimentation in a 
Lamella separator. The water passes through the Lamella separator by gravity with no pumping. The 
water enters a Lamella separator, which contains a package of slanted, thin plates, from the side of the 
plate pack. The water flows up between the plates. This creates a minimum sedimentation level between 
the plates, and as a result, the resin quickly settles to the lower plate, and slides down the plate to the 
hopper (cone). 

The size of the Lamella separator varies with each application, due to flow differences and production 
capacity flexibility preferences for each water plant. 

A hopper is below the plate (Lamella) pack, and it collects the settled resin. The resin is periodically 
drained by gravity from the hoppers of the Lamella separators into the regeneration vessel that is situated 
below the Lamella separator hopper. The frequency of a resin discharge from the hopper is set in 
accordance with timing of resin use and the regeneration process. Note that the total hopper volume per 
train that is drained to the regeneration vessel is equal to the bed volume (BV) of the resin in the 
regeneration vessel. The BV is an important process parameter, because it dictates the regeneration 
frequency, and thus the regenerant (i.e., brine) use. 

1.1.2.3 Regeneration System 
After the resin passes through the SIX® contactors, many of the active exchange sites are occupied by 
adsorbed ions (e.g., DOC, sulphate, nitrate, phosphate). A regeneration procedure with brine, or 
regenerant (typically sodium chloride; NaCl, but for some resins, other regenerant solutions may be used, 
in accordance with resin manufacturer instructions) is passed through the resin to recondition the resin 
by removing the adsorbed ions. During this regeneration, the adsorbed ions are exchanged for chloride 
ions when using NaCl brine. Regeneration also removes all, or a portion of, bio-film that can develop if 